



Test report B 10 1572.1 E

1st copy

Client: Architectural Building Components GmbH
Rathausgasse 11
97877 Wertheim
Germany

Date of order: 2010-10-14 Order-No. or reference: /

Subject: **Test for durability of laminated safety glass according to EN ISO 12543-4**

- High temperature test according to section 4
- Humidity test (with condensation) according to section 5.3.1

Test object: Laminated safety glass 66.4 with PVB film and additional polyester film according to paragraph 1, page 2

Sampling: Not official, test material was provided by client

Receipt of samples: 2010-10-14

Date of testing: 42th - 44th calendar week 2010

Disposition of samples: Disposal 6 weeks after date of test report

Staatliche Materialprüfungsanstalt Darmstadt	Pages: 3
Baustoffe / Glas [Building materials / Glass]	Tables: 2
Grafenstraße 2, 64283 Darmstadt	Pictures: /
	Enclosures: /

Date of test report: 2010-11-04 our reference: B/Hos

The Management

By proxy

Dr.-Ing.
Peter Hof



The Official in charge

Dipl.-Ing.
Hans-Jürgen Hosemann

Anerkennungen:
PÜZ-Stelle nach LBO: HES02
Europäische Kommission - Notified Body: 1343

Akkreditiert nach DIN EN ISO/IEC 17025.
Die Akkreditierung umfasst die in der Akkreditierungsurkunde
aufgeführten Prüfbereiche und Prüfverfahren.



provision clause:

German is official language of MPA Darmstadt statements.
In case of doubt or dispute due to textual, grammatical, semantical, hermeneutical or linguistic provisions to this English research report
– in particular within legal procedures – MPA Darmstadt reserves the right of explanation in German language

The test results and observations contained in this test report apply exclusively to the stated test specimen(s). Publication, reproduction, translation or use of this test report for advertising purposes – in part, in its entirety or as an extract – is subject to the written consent of the Staatliche Materialprüfungsanstalt Darmstadt.